samranas. FCC RF Test Report Report No. : FG491912G
N77(10M)_DFT-s- N77(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Asn: 3068 it s Aiten. 3068
" 1 C

A Range

5.8 - Ref Lyl Offset 15.67 o8
Scale/Div 10.0 48 i ScaleiOv 10.0 B Ref Value 30.00 dBm

40 Range Teble

N77(10M)_DFT-s- N77(10M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

ot Freg. Aiten. 30 68
MaglHokd. 100100
one

Ref Lyl Offset 15.64 o8
ScaleiOv 10.0 B Ref Value 30.00 dBm
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N77(10M)_DFT-s- N77(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High_CH

Aiten 308 Tig:Freafun  Canlor Freg
k- 100

Radia St None

Ref Lyl Offset 15,63 dB 87 B
Ref Vialue 30.00 dBm Ref Value 30.00 dBm

start 3,880 GHz
AMRageTtle v

N77(10M)_DFT-s- N77(10M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Start 3.880 GHz Stop 4,080 GHz 3880 GHz Stop 4.080 GHz

40 Range Teble 4 Ranga Table
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491912G

N77(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Asn: 3068

A Range

Scale/Div 10.0 48

Start 3,600 GHz Stop 3,800 GHz|

40 Range Teble

N77(50M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

ot Freg.
MaglHokd. 100100
S Low  Radio St None

Start 3.
40 Rarge Tt

N77(50M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Aiten. 3068

Ref Lyl Offset 15.67 o8

ScaleiOv 10.0 B Ref Value 30.00 dBm

Stop 3.800 GHz

N77(50M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Aiten. 3068

Ref Lyl Offset 15.62 08

ScaleiOv 10.0 B Ref Value 30.00 dBm

Stop 3.800 GHz
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N77(50M)_DFT-s- N77(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High_CH

Asn: 3068 it s Aiten. 3068
" 1 C

A Range

5.8 - Ref Lyl Offset 15.67 o8
Scale/Div 10.0 48 i ScaleiOv 10.0 B Ref Value 30.00 dBm

| Start 3.880 GHz Stop 4.080 GHz, 1880 Stop 4.080 GHz,
4 Range Tabls

Tra

N77(50M)_DFT-s- N77(50M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

ot Freg. Aiten. 30 68
MaglHokd. 100100
one

Ref Lyl Offset 15.64 o8
ScaleiOv 10.0 B Ref Value 30.00 dBm

Start 3.880 GHz

Stop 4.080 GHz

40 Rarge Tt
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491912G

N77(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Asn: 3068

A Range

Scale/Div 10.0 48

Start 3,600 GHz Stop 3,800 GHz|

40 Range Teble

N77(100M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

ot Freg.
MaglHokd. 100100
S Low  Radio St None

Start 3.

Stop 3,600 GHz

40 Rarge Tt

ScaleiOv 10.0 B

ScaleiOv 10.0 B

N77(100M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Aiten. 3068

Ref Lyl Offset 15.61 8
Ref Value 30.00 dBm

Stop 3.800 GHz

N77(100M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Aiten. 3068

Ref Lyl Offset 15.67 o8
Ref Value 30.00 dBm

Stop 3.800 GHz
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N77(100M)_DFT-s- N77(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High_CH

Aiten. 3068

Ref Lyl Offset 15,63 dB
Ref Vialue 30.00 dBm

start 3,880 GHz
AMRageTtle v

N77(100M)_DFT-s- N77(100M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

| Start 3.880 GHz Stop 4.080 GHz,
4 Range Tabls

Sporton International Inc. (ShenZhen) Page Number 1 A1-40 of 40
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP24253



samranas. FCC RF Test Report Report No. : FG491912G

Software Version: 23.06.1602

FR1 N78

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-2.0dB

B (ﬁﬁf) Ba(nr\jljl\jlvzi;jth Arfen ('Jﬁ% Modulation RB P%(\)/?edrlzglt?,en?) (555) E({E;D
78 30 10 647000 3705 DFT-s-OFDM QPSK l1@1 26.06 24.06  0.2547
78 30 10 647000 3705 DFT-s-OFDM 16 QAM l1@1 25.63 23.63 0.2307
78 30 10 650000 3750 DFT-s-OFDM QPSK 1@1 26.06 24.06 0.2547
78 30 10 650000 3750 DFT-s-OFDM 16 QAM l1@1 25.65 23.65 0.2317
78 30 10 653000 3795 DFT-s-OFDM QPSK 1@1 26.19 24.19 0.2624
78 30 10 653000 3795 DFT-s-OFDM 16 QAM @1 25.78 23.78 0.2388
78 30 15 647168 3707.52 DFT-s-OFDM QPSK 1@1 26.03 24.03 0.2529
78 30 15 647168 3707.52 DFT-s-OFDM 16 QAM 1@1 25.65 23.65 0.2317
78 30 15 650000 3750 DFT-s-OFDM QPSK @1 26.09 24.09 0.2564
78 30 15 650000 3750 DFT-s-OFDM 16 QAM l1@1 25.61 23.61 0.2296
78 30 15 652832 3792.48 DFT-s-OFDM QPSK @1 26.16 24.16  0.2606
78 30 15 652832 3792.48 DFT-s-OFDM 16 QAM 1@1 25.76 23.76  0.2377
78 30 20 647334 3710.01 DFT-s-OFDM QPSK l@1 26.05 24.05 0.2541
78 30 20 647334 3710.01 DFT-s-OFDM 16 QAM @1 25.62 23.62 0.2301
78 30 20 650000 3750 DFT-s-OFDM QPSK l1@1 26.07 24.07 0.2553
78 30 20 650000 3750 DFT-s-OFDM 16 QAM @1 25.62 23.62 0.2301
78 30 20 652666 3789.99 DFT-s-OFDM QPSK 1@1 26.25 2425 0.2661
78 30 20 652666 3789.99 DFT-s-OFDM 16 QAM l1@1 25.76 23.76  0.2377
78 30 25 647500 3712.5 DFT-s-OFDM QPSK 1@1 25.99 23.99 0.2506
78 30 25 647500 3712.5 DFT-s-OFDM 16 QAM 1@1 25.58 23.58 0.2280
78 30 25 650000 3750 DFT-s-OFDM QPSK l1@1 25.99 23.99 0.2506
78 30 25 650000 3750 DFT-s-OFDM 16 QAM l1@1 25.61 23.61 0.2296
78 30 25 652500 3787.5 DFT-s-OFDM QPSK l1@1 26.21 2421 0.2636
78 30 25 652500 3787.5 DFT-s-OFDM 16 QAM 1@1 25.84 23.84 0.2421
78 30 30 647668 3715.02 DFT-s-OFDM QPSK l1@1 26.07 24.07 0.2553
78 30 30 647668 3715.02 DFT-s-OFDM 16 QAM l1@1 25.68 23.68 0.2333
78 30 30 650000 3750 DFT-s-OFDM QPSK 1@1 26 24 0.2512
78 30 30 650000 3750 DFT-s-OFDM 16 QAM 1@1 25.58 23.58 0.2280
78 30 30 652332 3784.98 DFT-s-OFDM QPSK 1@1 26.23 24.23 0.2649
78 30 30 652332 3784.98 DFT-s-OFDM 16 QAM 1@1 25.76 23.76  0.2377
78 30 40 648000 3720 DFT-s-OFDM QPSK 1@1 26.07 24.07 0.2553
78 30 40 648000 3720 DFT-s-OFDM 16 QAM 1@1 25.57 23.57 0.2275
78 30 40 650000 3750 DFT-s-OFDM QPSK 1@1 26 24 0.2512
78 30 40 650000 3750 DFT-s-OFDM 16 QAM 1@1 25.51 23,51 0.2244
78 30 40 652000 3780 DFT-s-OFDM QPSK 1@1 26.23 24.23  0.2649
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78 30 40 652000 3780 DFT-s-OFDM 16 QAM 1@1 25.8 23.8 0.2399
78 30 50 648334 3725.01 DFT-s-OFDM QPSK l1@1 26.09 24.09 0.2564
78 30 50 648334 3725.01 DFT-s-OFDM 16 QAM l1@1 25.64 23.64 0.2312
78 30 50 650000 3750 DFT-s-OFDM QPSK 1@1 25.95 23.95 0.2483
78 30 50 650000 3750 DFT-s-OFDM 16 QAM l1@1 25.61 23.61 0.2296
78 30 50 651666 3774.99 DFT-s-OFDM QPSK 1@1 26.09 24.09 0.2564
78 30 50 651666 3774.99 DFT-s-OFDM 16 QAM l1@1 25.67 23.67 0.2328
78 30 60 648668 3730.02 DFT-s-OFDM QPSK 1@1 25.98 23.98 0.2500
78 30 60 648668 3730.02 DFT-s-OFDM 16 QAM 1@1 25.54 23.54 0.2259
78 30 60 650000 3750 DFT-s-OFDM QPSK l1@1 25.94 23.94 0.2477
78 30 60 650000 3750 DFT-s-OFDM 16 QAM 1@1 25.55 23.55 0.2265
78 30 60 651332 3769.98 DFT-s-OFDM QPSK l@1 25.98 23.98 0.2500
78 30 60 651332 3769.98 DFT-s-OFDM 16 QAM 1@1 25.48 23.48 0.2228
78 30 70 649000 3735 DFT-s-OFDM QPSK @1 26.02 24.02 0.2523
78 30 70 649000 3735 DFT-s-OFDM 16 QAM l@1 25.56 23.56 0.2270
78 30 70 650000 3750 DFT-s-OFDM QPSK l1@1 25.95 23.95 0.2483
78 30 70 650000 3750 DFT-s-OFDM 16 QAM l@1 25.55 23.55 0.2265
78 30 70 651000 3765 DFT-s-OFDM QPSK 1@1 25.94 23.94 0.2477
78 30 70 651000 3765 DFT-s-OFDM 16 QAM @1 25.51 2351 0.2244
78 30 80 649334  3740.01 DFT-s-OFDM QPSK 1@1 26.04 24.04 0.2535
78 30 80 649334  3740.01 DFT-s-OFDM 16 QAM 1@1 25.58 23.58 0.2280
78 30 80 650000 3750 DFT-s-OFDM QPSK @1 26.08 24.08 0.2559
78 30 80 650000 3750 DFT-s-OFDM 16 QAM l1@1 25.54 23.54 0.2259
78 30 80 650666 3759.99 DFT-s-OFDM QPSK l1@1 26 24 0.2512
78 30 80 650666 3759.99 DFT-s-OFDM 16 QAM l1@1 25.48 23.48 0.2228
78 30 90 649668 3745.02 DFT-s-OFDM QPSK @1 26.11 2411  0.2576
78 30 90 649668 3745.02 DFT-s-OFDM 16 QAM l1@1 25.6 23.6 0.2291
78 30 90 650000 3750 DFT-s-OFDM QPSK l1@1 26.04 24.04 0.2535
78 30 90 650000 3750 DFT-s-OFDM 16 QAM @1 25.6 23.6 0.2291
78 30 90 650332 3754.98 DFT-s-OFDM QPSK l1@1 26.03 24.03 0.2529
78 30 90 650332 3754.98 DFT-s-OFDM 16 QAM l1@1 25.5 235 0.2239
78 30 100 650000 3750 DFT-s-OFDM PI/2 BPSK  135@67 26.14 24.14  0.2594
78 30 100 650000 3750 DFT-s-OFDM PI1/2 BPSK 1@1 26.15 24.15 0.2600
78 30 100 650000 3750 DFT-s-OFDM PI/2 BPSK  1@271 26.26 24.26  0.2667
78 30 100 650000 3750 DFT-s-OFDM QPSK 135@67 26.15 24.15 0.2600
78 30 100 650000 3750 DFT-s-OFDM QPSK 1@1 26.04 24.04  0.2535
78 30 100 650000 3750 DFT-s-OFDM QPSK l@271 26.22 24.22  0.2642
78 30 100 650000 3750 DFT-s-OFDM 16 QAM 135@67 25.7 23.7 0.2344
78 30 100 650000 3750 DFT-s-OFDM 16 QAM 1@1 25.61 23.61 0.2296
78 30 100 650000 3750 DFT-s-OFDM 16 QAM l@271 25.68 23.68 0.2333
78 30 100 650000 3750 DFT-s-OFDM 64 QAM 135@67 2471 22.71 0.1866
78 30 100 650000 3750 DFT-s-OFDM 64 QAM 1@1 24.67 22.67 0.1849
78 30 100 650000 3750 DFT-s-OFDM 64 QAM 1@271 24.83 22.83 0.1919
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78 30 100 650000 3750 DFT-s-OFDM 256 QAM 135@67 22.69 20.69 0.1172
78 30 100 650000 3750 DFT-s-OFDM 256 QAM l1@1 22.38 20.38 0.1091
78 30 100 650000 3750 DFT-s-OFDM 256 QAM l@271 22.57 20.57 0.1140
78 30 100 650000 3750 CP-OFDM QPSK 137@68 25.14 23.14 0.2061
78 30 100 650000 3750 CP-OFDM QPSK l1@1 24.97 22.97 0.1982
78 30 100 650000 3750 CP-OFDM QPSK l@271 24.99 2299 0.1991
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Frequency Stability

BNaEd (ﬁﬁ% Ba(n’\ﬁ:ivzlg:lth Arfcn (';Arﬁg) Modulation RB Dt(a'\D/;)arg;)n Verdict Environment
DFT-s-

78 30 20 650000 3750.0 OFDM 50@0 0.0036 PASS NV
QPSK
DFT-s-

78 30 20 650000 3750.0 OFDM 50@0 0.0022 PASS LV
QPSK
DFT-s-

78 30 20 650000 3750.0 OFDM 50@0 0.0030 PASS HV
QPSK
DFT-s-

78 30 20 650000 3750.0 OFDM 50@0 0.0062 PASS -30C
QPSK
DFT-s-

78 30 20 650000 3750.0 OFDM 50@0 0.0027 PASS -20C
QPSK
DFT-s-

78 30 20 650000 3750.0 OFDM 50@0 0.0052 PASS -10°C
QPSK
DFT-s-

78 30 20 650000 3750.0 OFDM 50@0 0.0027 PASS 0C
QPSK
DFT-s-

78 30 20 650000 3750.0 OFDM 50@0 0.0030 PASS 10C
QPSK
DFT-s-

78 30 20 650000 3750.0 OFDM 50@0 0.0036 PASS 20°C
QPSK
DFT-s-

78 30 20 650000 3750.0 OFDM 50@0 0.0030 PASS 30C
QPSK
DFT-s-

78 30 20 650000 3750.0 OFDM 50@0 0.0047 PASS 40°C
QPSK
DFT-s-

78 30 20 650000 3750.0 OFDM 50@0 0.0024 PASS 50°C
QPSK
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Peak to Average Ratio

NR SCS Bandwidth Freq . Result Limit .
Band (kH2) (MH2) Arfcn (MH2) Modulation RB (dB) (dB) Verdict
DFT-s-
78 30 20 650000 3750.0 OFDM PI/2 50@0 4.05 13 PASS
BPSK
DFT-s-
78 30 20 650000 3750.0 OFDM 50@0 5.11 13 PASS
QPSK
N78(20M)_DFT-s-OFDM_PI_2- N78(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

Alfen 4068 Trig. RF Burst
H Gan Low
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Occupied Bandwidth

B’;“; d (iﬁf) Bag\ﬁ n’zi?th Arfcn (II?/Irflg) Modulation RB (?/Il?—lvzv) Z(S(iﬂBHZB)W
78 30 10 650000  3750.0 cgcgggm 24@0 8.5615 9.182
78 30 10 650000 37500 O %':ARAM 24@0 8.5452 9.245
78 30 10 650000 37500 o %'ZDMM 24@0 8.5736 9.125
78 30 10 650000  3750.0 Cz'géog oM 24@0 8.5517 9.158
78 30 15 650000  3750.0 C'gg;'?'\" 38@0 1353 14.18
78 30 15 650000 37500 %'Z?AM 38@0 13.617 14.28
78 30 15 650000 37500 %FA?AM 38@0 13,577 14.24
78 30 15 650000  3750.0 g';éOQF oM 38@o 13.599 14.23
78 30 20 650000  3750.0 C';'S;EM 51@0 18.207 19.01
78 30 20 650000 37500 % %FA?AM 51@0 18.196 18.99
78 30 20 650000  3750.0 C6P4' %':ARAM 51@0 18.132 19.02
78 30 20 650000  3750.0 CZ';éOQF o 51@0 18.166 19.03
78 30 25 650000  3750.0 C'SS;EM 65@0 23.206 24.24
78 30 25 650000  3750.0 Clpﬁ' %':ARAM 65@0 23.185 24.13
78 30 25 650000 37500 o %’:\[;AM 65@0 23.222 24.19
78 30 25 650000  3750.0 ngéog o 65@0 23.209 24.16
78 30 30 650000  3750.0 C'ESEEM 78@0 27.897 28.92
78 30 30 650000 37500 O %’:\[;AM 78@0 27.859 28.83
78 30 30 650000 37500 %FAE;AM 78@0 27.805 28.85
78 30 30 650000  3750.0 g';éog oM 18@0 27.899 29.12
78 30 40 650000  3750.0 nggg'\" 106@0  37.765 39.23
78 30 40 650000 37500 O %FA?AM 106@0  37.768 39.22
78 30 40 650000  3750.0 C6P4' %':ARAM 106@0 37.77 39.2
78 30 40 650000  3750.0 széog o 106@0  37.803 39.19
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78 30 50 650000  3750.0 C'SS;EM 133@0  47.377 49.03
78 30 50 650000 37500 O %':ARAM 133@0  47.468 49.18
78 30 50 650000 37500 o %'ZDMM 133@0  47.493 49.11
78 30 50 650000  3750.0 Cz'géog oW 133@0 47476 48.99
78 30 60 650000  3750.0 C'gg;'?'\" 162@0  57.892 59.75
78 30 60 650000 37500 %'ZDMM 162@0  57.523 59.63
78 30 60 650000 37500 %':\E,:AM 162@0  57.719 59.7
78 30 60 650000  3750.0 g';éOQF o 162@0 57749 59.7
78 30 70 650000  3750.0 C';'S;EM 189@0  67.406 69.64
78 30 70 650000 37500 %FA?AM 189@0  67.473 69.7
78 30 70 650000  3750.0 C6P4' %':ARAM 189@0  67.552 69.71
78 30 70 650000  3750.0 CZ';éOQF o 189@0  67.479 69.76
78 30 80 650000  3750.0 C'SS;EM 217@0  77.448 79.89
78 30 80 650000  3750.0 Cfé %':ARAM 217@0 77.66 80.06
78 30 80 650000 37500 o %’:\?AM 217@0  77.303 79.9
78 30 80 650000  3750.0 czgéog o 217@0 77485 80.06
78 30 90 650000  3750.0 C'ESEEM 245@0  87.533 90.19
78 30 90 650000 37500 O %’:\[;AM 245@0  87.422 90.23
78 30 90 650000 37500 %FAE;AM 245@0  87.511 90.23
78 30 90 650000  3750.0 g';éOQF o0 245@0 87437 90.16
78 30 100 650000  3750.0 nggg'\" 273@0 97.36 100.5
78 30 100 650000 37500 %FAE;AM 273@0  97.352 100.5
78 30 100 650000  3750.0 C6P4' %':ARAM 273@0  97.633 100.6
78 30 100 650000  3750.0 széog o 273@0  97.359 100.5
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samran s, FCC RF Test Report

Report No. : FG491912G

N78(10M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

#Video BW 300.00 kHz*

N78(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Span 20 M|
Sweep 2.53 ms (1001 pts)

Scale/Div 10.0 B

Specinum Analyzer
Ocaiped W

KEYSIGHT It
BT

Scale/Div 10.0 B

(Center 3.75000 GHz
#Res BW 100.00 kHz

2

Ocaupied Bandwidth
B

N78(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

Span 20 Mz
Sweep 253 ms (1001 pts)

N78(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 4068

Span 20 WHz|
Sweep 253 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP24253
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N78(15M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

#Video BW 470,00 kHz*

N78(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Bideo BW 470,00 kHz*

Span 30 M|
Sweep 1.67 ms (1001 pts)

Scale/Div 10.0 B

Specinum Analyzer
Ocaiped W

KEYSIGHT It
BT

Scale/Div 10.0 B

Center 3.75000 GHz
#Res BW 150.00 kHz

2

N78(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

Span 30 Mz
Sweep 1.67 ms (1001 pts)

N78(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 4068

Span 30 MHz|
Sweep 167 ms (1001 pis)

Ocaupied Bandwidth

Total Paver
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TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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N78(20M)_CP- N78(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 Center Fr Aiten 40 Trig: Frea Fun
C o

Scale/Div 10.0 B

Video BW 620,00 kHz" . Span 40 WiHg| 7 1 ' ) Span 40 Mz
Sweep 127 ms (1001 pis) 2 Sweep 1.27 ms (100 pts)

Total Paveer
OBV

N78(20M)_CP-OFDM_64 N78(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

s 408 Trg FraaRun  Cenler P F Aiten. 40 68
of

Scale/Div 10.0 B

ideo BW 620,00 kHz" Span 40 Mz, [Center 3.75000 GHz SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) #Res BW 200,00 kHz Sweep 1.27 ms (1001 pis)

2
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1 Total Pover 267¢ 2 Total Pawer
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xd8
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N78(25M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

N78(25M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Bideo BW 10,00 kHz*

Span 50 MHz|
Sweep 1.00 ms (1001 pts)

N78(25M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

Scale/Div 10.0 B

Span 50 Mz
Sweep 1.00ms (100 pts)

N78(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT it 00 e 4068
LEE %

RT obe P
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SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1,00 ms (1001 pis)

Total Paver
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N78(30M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

N78(30M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Bideo BW 10,00 kHz*

Span 60 Mz
Sweep 1.00 ms (1001 pts)

N78(30M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

Scale/Div 10.0 B

Span 60 Mz
Sweep 1.00ms (1001 pts)

N78(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT it 00 e 4068
LEE %

RT obe P

Scale/Div 10.0 B

SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1,00 ms (1001 pis)

Total Paver
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N78(40M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

#Video BW 1.3000 MHZ"

N78(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

#Video BW 13000 MHz"

Sweep 1.00 ms (1001 pts)

Scale/Div 10.0 B
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Ocaiped W

KEYSIGHT It
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Scale/Div 10.0 B

Center 3.75000 GHz
#Res BWW 430.00 kHz

2

N78(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068
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Sweep 1.00ms (1001 pts)

N78(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 4068
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Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
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N78(50M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

#Video BW 1.6000 MHz' : Span 100 Mz
Sweep 1.00 ms (1001 pis)

N78(50M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

#Video BW 16000 MHz" Span 100 MK
Sweep 1.00 ms (1001 pts)

Scale/Div 10.0 B
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Ocaiped W
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Scale/Div 10.0 B

Center 3.75000 GHz
#Res BW 510.00 kHz

2

N78(50M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH
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Sweep 1.00ms (100 pts)

N78(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 4068

#Video BW 1.6000 MHz" Span 100 MHz]
Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth

Total Paver
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N78(60M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

#Video BW 2.0000 MHZ' Span 120 Mz
Sweep 1.00 ms (1001 pis)

N78(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

#Video BW 20000 MHz" Span 120 MK
Sweep 1.00 ms (1001 pts)

Scale/Div 10.0 B

Specinum Analyzer
Ocaiped W

KEYSIGHT It
BT

Scale/Div 10.0 B

Center 3.75000 GHz
#Res BWW 620,00 kHz

2

N78(60M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

#ideo BIV 2.0000 MHz' Span 120 MHz]
Sweep 1.00ms (100 pts)

N78(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 4068

#ideo BW 2.0000 MHz" Span 120 M|
Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth

Total Paver
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N78(70M)_CP- N78(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 175 0 Aiten. 40 68

Scale/Div 10.0 B
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OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068
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0
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N78(90M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

#Video BW 30000

N78(90M)_CP-OFDM_64
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Aifen: 4068
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e i
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N78(100M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

#Video BW 30000

N78(100M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

#Video BW 3.0000 MHz" Span 200 MK
Sweep 1.00 ms (1001 pts)
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Conducted Spurious Emissions

NR SCSs Bandwidth
Band (kHz) (MHz)

Freq

Arfcn (MHz)

Modulation RB Result Verdict

DFT-s-

78 30 10 647000 3705.0 OFDM 1@0 see graph
BPSK
DFT-s-

78 30 10 647000 3705.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

78 30 10 647000 3705.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

78 30 10 647000 3705.0 OFDM 1@0 see graph
QPSK
DFT-s-

78 30 10 647000 3705.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

78 30 10 647000 3705.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

78 30 10 650000 3750.0 OFDM 1@0 see graph
BPSK
DFT-s-

78 30 10 650000 3750.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

78 30 10 650000 3750.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

78 30 10 650000 3750.0 OFDM 1@0 see graph
QPSK
DFT-s-

78 30 10 650000 3750.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

78 30 10 650000 3750.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

78 30 10 653000 3795.0 OFDM 1@0 see graph
BPSK
DFT-s-

78 30 10 653000 3795.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

78 30 10 653000 3795.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

78 30 10 653000 3795.0 OFDM 1@0 see graph
QPSK
DFT-s-

78 30 10 653000 3795.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

78 30 10 653000 3795.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

78 30 50 648334 3725.01 OFDM 1@0 see graph
BPSK
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see graph
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OFDM
BPSK

1@0

see graph

PASS

78

30

50

648334

3725.01

DFT-s-
OFDM
QPSK

1@0

see graph
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30

50

648334

3725.01

DFT-s-
OFDM
QPSK

1@0

see graph

PASS

78

30

50

648334

3725.01

DFT-s-
OFDM
QPSK

1@0

see graph

PASS
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30

50

650000

3750.0

DFT-s-
OFDM
BPSK

1@0

see graph

78

30

50

650000

3750.0

DFT-s-
OFDM
BPSK

1@0

see graph

PASS

78

30

50

650000

3750.0

DFT-s-
OFDM
BPSK

1@0

see graph

PASS

78

30

50

650000

3750.0

DFT-s-
OFDM
QPSK

1@0

see graph

78

30

50

650000

3750.0

DFT-s-
OFDM
QPSK

1@0

see graph

PASS

78

30

50

650000

3750.0

DFT-s-
OFDM
QPSK

1@0

see graph

PASS

78

30

50

651666

3774.99

DFT-s-
OFDM
BPSK

1@0

see graph

78

30

50

651666

3774.99

DFT-s-
OFDM
BPSK

1@0

see graph

PASS

78

30

50

651666

3774.99

DFT-s-
OFDM
BPSK

1@0

see graph

PASS

78

30

50

651666

3774.99

DFT-s-
OFDM
QPSK

1@0

see graph

78

30

50

651666

3774.99

DFT-s-
OFDM
QPSK

1@0

see graph

PASS

78

30

50

651666

3774.99

DFT-s-
OFDM
QPSK

1@0

see graph

PASS
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30

100

650000

3750.0

DFT-s-
OFDM
BPSK

1@0

see graph
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30

100

650000

3750.0

DFT-s-
OFDM
BPSK

1@0

see graph

PASS
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30

100

650000

3750.0

DFT-s-
OFDM
BPSK

1@0

see graph

PASS

78

30

100

650000

3750.0

DFT-s-
OFDM
QPSK

1@0

see graph
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30

100

650000
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DFT-s-
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QPSK

1@0

see graph

PASS
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DFT-s-
78 30 100 650000 3750.0 OFDM 1@0 see graph PASS
QPSK
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N78(10M)_DFT-s- N78(10M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_BPSK_Edge_1RB_Left_Low_CH
Spectun

[Spectrum Anaiyzer 1

[Swept A
o nputZ 5 : v Type: Powee (RAS) 5 = g Type: Power (RMS)
nput RF Inp g Type: o (RAS g e Power (RMSH
Couping DC  ComCCom MglHold 100100 B BuglHold 100100

Freq Ref. It Tii: Free Fun " Tg: Free Run

RT o 0

B7dB
Ref Level 30.00 dBm dB Scale/Div 10 dB

Video BW 3.0 MHz* 0 Video BW 3.0 MHz'

Funclion Function Widh Funclion Vaiue Mode Tiace Scake ¥ clo Funclion Widh Function Ve
T N 1 T 7

N78(10M)_DFT-s- N78(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

100100 oy 100100

Wi 08 PNO: Fast g Tyoe: o (RM Inpul 2 5 #iten 308 = g Type: Power (MSI
Cor ol - > ConOCom
Freq Ref. It Tii: Free Fun " Froq k- Int 5) Tg: Free Run '

RefLyl 158108 .
Ref Level 30.00 dBm dB Scale/Div 10 dB

Video BW 3.0 MHZ* Stop 20.000 GHz] Video BW 3.0 MHE'
‘Swesp 4.7 ms (40001 pts)

Funclion Function Widh Funclion Vaiue ¥ Function Funclion Widh Function Ve
AT dBm
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N78(10M)_DFT-s- N78(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH OFDM_BPSK_Edge_1RB_Left_Mid_CH

[Specirum Araiyzer 1

[Swegt SA

KEYSIGHT ot i waten 0 Povee (RS
RT o Cowiog O —en

Ref Ly Offset 15.67 4B

0 dBm 3 Scale/Div 10 dB

Video BW 3.0 MHz* st Video BW 3.0 MHz'

Function Funclion Widh
B

N78(10M)_DFT-s- N78(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH OFDM_QPSK_Edge_1RB_Left_Mid_CH

r Typs: Pover (RMSH
o -

Py
Tg: Free Run

Video BW 3.0 MHZ'

Funclion Function Widh Function Y W Function Funclion Widh
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N78(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High_CH

[spectrum Anayzer 1
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KEYSIGHT iout I Halten: 30 68 Poner [RMS)
RT o o000 R‘n:m

N78(10M)_DFT-s-
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Ref Level 30,00 dBm Scale/Div 10 dB

Start 30 Mz Video BW 3.0 MHr*
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N78(10M)_DFT-s-

N78(10M)_DFT-s-
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r Typs: Pover (RMSH
o -

Py
Tg: Free Run

Video BW 3.0 MHZ'

Funclion Function Widh

Function Funclion Widh
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N78(50M)_DFT-s-

N78(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_BPSK_Edge_1RB_Left_Low_CH
S
KEVSIGHT!M::‘ | hlfen: 30 6B ‘m‘f’“‘"

Ref Ly Offset 15.67 4B
Ref Level 30,00 dBm Scale/Div 10 dB

Start 30 Mz Video BW 3.0 MHr* Video BW 3.0 MHz'
4Res BIW 1.

Function Funclion Widh
B

N78(50M)_DFT-s-

N78(50M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

OFDM_QPSK_Edge_1RB_Left_Low_CH

r Typs: Pover (RMSH
o -

Py
Tg: Free Run

Video BW 3.0 MHZ* Video BW 3.0 MHz'

Funclion Function Widh

Function Funclion Widh
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N78(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1

[Swept sA
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RT o o000 R‘n:m

Ref Ly Offset 15.67 4B
Ref Level 30,00 dBm

e ——— e
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4Res BIW 1.
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g Tyoe: o (RM
o~ -~
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¥
AT dBm

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP24253

Page Number : A2-27 of 37





